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FOREWORD

This illustrated parts manual is specially prepared for customers to facilitate the use of WDI12 series diesel engine in operation and tenance.It only

includes the main models manufactured in the works at present,with regard to other models,the customers may refer to this catalogue.

The illustrations are grouped under the heading of each assembly and numbered individually.Part No.,Quantity,Model,English designation,Chinese desig—
nation and so on are written in the parts list.

With the development of technical and production,the versions of the diesel engine will be increased, so the catalogue will be revised.Please pay attention

to our revised edition.If you want to get the most newly information about the produts,plase visit the Webset:http://www.weichai.com.
Our company appreciate your advice for ameliorating our products.

2007.6
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WD 12 - XXX

LERMLIhER , T J1(Engine power,horse power in unit)

LEIMALEHE R FH(total displacement, Liter)
IKVELEIAL ( Water cooled Diesel Engine )

WDI12 R GG B S i 2 i S AR X

1. ARBEIMHLR A AR LA «
WDI12.336. 375. 390, 420

2. DIN  fBEbrife

3. No5  Hrk/R{nIbbrifE

SYMBOL AND INDICATION

1. 4 Models are included in this illustrated parts manual as follows:
WD12.336/375/390/420

2. DIN:German Industrial Standards.

3. NO5:Factory standards of Steyr works.
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S &K CRANKCASE
o= I LR (RO B0 A% 47 4 B 93
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336/ WD12.375|WD12.390 WD12.420
1 61800010125 1 1 1 1 12 M6 x 20-ST DIN0O007 | K i1 % Cylinder liner
2 90003901604 8 8 8 8 6 x 1 DIN01481 [ A Pin
3 | 90003909626 6 6 6 6 SR I A Pin
4 | 612600011721 1 1 1 1 N IKZNEY9 Cylinder block
5 61000010134 1 1 1 1 2R Seal ring
6 | 61800010128 7 7 7 7 [ FEHE Main bearing,upper half
7 | 61800010127 1 1 1 1 FiktER Thrust plate lower half
8 | 61800010130 1 1 1 1 TikHER Thrust plate,lower half
9 | 90003802493 6 6 6 6 M8 x 110-8.8-A,C AV;iPSYEs Hexagon bolt
10 | 61800010132 1 1 1 1 DIN00933 TR Main bearing,lower half
11| 61460010011 1 1 1 1 NP SX=1 0il return pipe
12| 90003862428 19 19 19 19 M8 x 25-8.8-A.C ahaviilallsS 2 Screw
13 | 6150001047 1 1 1 1 DIN00912 Ja Rear oil seal
14 | 61460070011 1 1 1 1 F B 5 R TE Rear screw plugmain oil passage
15 | 90003098086 2 2 2 2 A30 x 36 C DINO7603 | %5 &4 JE Seal ring
16 | 612600010750 6 6 6 6 W30S 2 1F Nozzle
17 | 90003909603 6 6 6 6 3 x 8 DIN01481 SV B A Pin
18 90003962621 6 6 6 6 10 DINO763 Z3ER Hollow screw
19 61800010331 1 1 1 1 HLM R 2 Oil dipstick pipe,upper
20 | 612600010705 1 1 1 1 BLh RS T 44 Oil dipstick pipe,lower
21 | 612600010686 1 1 1 1 R 0il dipstick
22 | 81400010032 1 1 1 1 5 ) B Seal ring
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C2= I LR (RO 1A b7 4 B 93 4 B
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336 WD12.375| WD12.390 WD12.420
23 | 61500010101 6 6 6 6 R TCIR R Bolt,flywheel housing
24 61500010012 1 1 1 1 —&?\%’L Flywheel housing
25 1800210011 1 1 1 1 NEfL 5 Cover,watch hole
26 | 90003802511 2 2 2 2 sy B8 /\ﬁa;kﬂ;%ﬁ Hexagon bolt
27 | 90003802523 3 3 3 3 T N Ak Hexagon bolt
28 | 90003802437 3 3 3 3 N A Sk Hexagon bolt
29 | 90003932030 18 18 18 18 A8-FST-A, DINOI37 | g s - 24 ] Spring washer
30 | 61800010112 1 1 1 1 BT K45 Gasket,oil cooler
31| 61500010370 1 1 1 1 BT KIS Gasket,oil cooler
32 | 90003871252 5 5 5 5 M8-8-A,C DIN00934 | T FU7S £k stk Hexagon nut( )
33| 90003813423 5 5 5 5 %4181\?0392898 BAL B A Stud
34 | 90003800465 7 7 7 7 o B.8-AL AViiba s Hexagon bolt
35| 90003802538 2 2 2 2 N 055y 8.8-AC ANAk B Hexagon bolt
36 | 90003802569 2 2 2 2 DiNossas o st AP Hexagon bolt
37 | 90003802519 2 2 2 2 M35 8.8-AC Ay, Bt Hexagon bolt
38 | 90003901406 2 2 2 2 M6 x 10-ST DIN0007 | [BI AT 47 Pin
39 61800010118 1 1 1 1 it i End cover
40 | 90003802532 1 1 1 1 e S AR Hexagon bolt
41 | 90003962051 1 1 1 1 BIiNGsea A sk ge Hexagon screw plug
42 | 61500010046 1 1 1 1 [HIRIES) Front oil seal
43 | 90003802561 6 6 6 6 5037 8- AP Hexagon bolt
44 | 90003931122 11 11 11 11 A10FST-A,C DIN00128 | S 8| Spring washer
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FEOB B L (RO B A 1 X 4 B W 4 R
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

45 | 61800011005 1 1 1 1 IERF S 2 B Timing gear case

46 | 90003888453 8 8 8 8 VM12-8-A, 33 VRS PURIR A Hexagon nut(l)

47 | 900038136285 8 8 8 8 s R B Stud

48 | 90003900085 4 4 4 4 12 x 20-DIN01481 PR BT 5 Spring washer

49 | 90003871305 2 2 2 2 M10-8-A ,C DIN00934 RIS A 8RR Hexagon nut(I)

50 | 90003932025 7 7 7 ﬁﬁ%ox()ﬁ? AL BIE AR Spring washer

51 90003810125 2 2 2 Mis6835 - 8-AC JCR T Stud

52| 90003802419 2 2 2 2 e NFAKIE R Hexagon bolt

53 | 61800060153 1 1 1 1 PR S Bracket

54 | 61800060152 1 1 1 1 PR S Bracket

55 | 61800060151 1 1 1 1 P2 Bracket

56 | 61500010062 7 7 7 7 iSO Bolt,flywheel housing

57 | 90003962020 2 2 2 2 TR NFRIR%E Hexagon screw plug

58 | 90003098014 2 2 2 2 AMI4 x 18-Cu DINO7603 | %5 4} 4] Seal ring

59 | 90003120602 1 1 1 1 GioEayic! Seal ring

60 | 612600010709 1 1 1 1 HAEE AT Connected pipe
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SepLR (P80

5 K5 Typ Stk LA A 1 344 R e 44 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 | 612600020233 1 1 1 1 HikHESY0D Crankshaft

2 | 61500020046 9 9 9 9 AVi BN 1o Screw

3 | 61800021001 1 1 1 1 &gt Belt pulley

4 | 61800020012 1 1 1 1 $ 280 x 45 IR Vibration damper

5 1 612600020220 1 1 1 1 ity Flywheel

6 | 612600020208 1 1 1 1 CE A Ring gear

7 | 90003802558 8 8 8 8 M10x70 7N S AL Screw

8 90003871305 2 2 2 2 M10 D0934 VRIS f B8R Nut(I)

9 | 90003813571 2 2 2 2 M10x90 W) A Stud

10 | 90003311416 1 1 1 1 63052RSD00625 ] LBl 7 Ball bearing

11| 90003934310 1 1 1 1 62 x2 LI P Cirelip

12| 90003932025 12 12 12 12 HOE S Rl Washer

13 | 90003802569 10 10 10 10 M10 7N S AL Screw
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ZE AT F07EZE CONNECTING ROD AND PISTON

SepLR (P80

5 K5 Typ Stk LA A 1 344 R e 44 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 | 61800030049 12 12 12 12 Vi A B Shell pin
612600030033 12 12 12 12 S AT Shell pin
2 | 61560030013 6 6 6 6 1% 24 Piston pin
3 61800030040 6 6 6 6 FEFFA Connecting rod
4 61800030044 6 6 6 6 AT Connecting cover
5 61800030019 12 12 12 12 AT IR Bolt
6 | 61500030077 6 6 6 6 HEHARE Bushing
7 | 612600030017 6 6 6 6 RS Piston
8 81560030012 12 12 12 12 TH ZERH P Circlip
9 | 61560030047 6 6 6 6 BRI Double ladder ring
10 | 612600030019 6 6 6 6 HETHER Conical ring
11| 61560030045 6 6 6 6 R e A B Spiral spring oil ring

WEICHAI
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SEZ%RK CYLINDER HEAD

Fe M B L (RO B A b S 4 B 934
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 612600040293 6 6 6 6 5959 Cylinder head

2 | 61500040049 6 6 6 6 AT T AR Joint

3 | 612600040114 12 12 12 12 SITEFEHE Socket ring

4 | 61800040076 1 1 BT Tubbe

5 | 614040021 6 6 6 6 AL A Joint

6 | 61500040023 20 20 20 20 AL 2 Bolt
612600040253 4 4 4 4 AL T IR Bolt

7 61800040074 1 1 HKE Pipe

8 614040065 6 6 6 6 AT T Cover
90003802466 12 12 12 12 M8x65 av:ib S Y Bolt

10 61000040030 1 1 1 1 Ju o Connector pipe

11| 61800040075 1 1 1 1 A Thermostat cover

12| 90003932030 27 27 27 27 I TR R Spring washer

13| 90003802461 15 15 15 15 M8x60 D00933 VaYiib. Y i Bolt

14 612600040238 2 2 2 2 M Hanger plate

15| 90011270018 4 4 4 4 M12x25 AV:iIPN - yEae st £ Screw

16 | 90014040009 4 4 4 4 e Joint

11
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FLS#l¥) VALVE DISTRIBUTING MECHANISM

SepLR (P80

¥ K Typ Stk A& b H S 4 R e S 4 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 | 614050017 6 6 6 6 HES TSR T e Spring base

2 | 61800050143 12 12 12 12 AT R, Push rod

3 61560050044 1 1 1 1 ) 5 5 b Intermediate shaft
4 61560050058 1 1 1 1 SRl E R | Intermediate shaft
5 | 614050133 1 1 1 1 P FE A Stop plate

6 | 61800050144 1 1 1 1 AR i Camshaft gear

7 | 612600050024 1 1 1 1 REE Camshaft

8 | 90003901409 1 1 1 1 [ A Pin

9 | 61500050032 12 12 12 12 AUTIHERE Tappet

10 | 61500050002 12 12 12 12 UREA: 5 Outer valve spring
11| 61500050001 12 12 12 12 ST Inner valve spring
12| 61500050025 24 24 24 24 S Valve cone

13 | 61500050109 12 12 12 12 ST E e Spring plate

14 | 612600050073 6 6 6 6 A Intake valve

15| 61560050041 6 6 6 6 HES] Exhaust valve

16 | 614050048 6 6 6 6 A Rocker arm

17 | 614050049 6 6 6 6 HEA 13 Roeker arm

18 | 614050010 12 12 12 12 SRR R R E T Screw

19| 2130050065 12 12 12 12 STRIBR R AE WRE: Nut
20 | 61560050045 1 1 1 R Joint
21 | 614050119 6 6 6 6 AUV e Rocker arm support
22 61800050098 1 1 HhE] S B, Intermediate gear

13
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BES#l# VALVE DISTRIBUTING MECHANISM

C2= I LR (RO 1A b7 4 B 93 4 B
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336/WD12.375|WD12.390| WD12.420

23 | 61560050059 4 4 4 4 Vi P yEs Screw

24 | 61500050105 12 12 12 12 AL Valve cap

25 | 90003802411 2 2 2 2 Vi PN Screw

26 | 90003802443 4 4 4 4 M8x20 DIN933-10.9Zn |75 £ 3k 124 Screw

27 | 90003802655 12 12 12 12 M12x60 DIN933-10.9Zn | 75 ff S 124 Screw
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WHIZE% COOLING SYSTEM

2= I AU (RO 1A b o S 4 B 93 4 B
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375| WD12.390 WD12.420

1 | 90003802549 1 1 1 1 Miosa3s 3-8 -AC AYAES (i3 Hexagon holt

2 81500060188 1 1 1 1 JE %k Clamp plate

3 61800061013 1 1 1 1 KU FE4E Fan bracket

4 90003932025 4 4 4 4 A10-FST-A3C DIN00137 | ¥ T i 34 ] Spring washer

5 90003802542 2 2 2 2 Q150B1045 VaYi by ia Hexagon bolt

6 61500060030 1 1 1 1 By 47 Guard ring

7 90003310017 1 1 1 1 3205BTG DIN00628 4y B K Radial thrust bearing
8 90003934260 1 1 1 1 52 x 2 DIN00472 LI B Circlip

9 61500060151 1 1 1 1 IEESS Spacing sleeve

10| 90003320056 1 1 1 1 NoEZPEE/TGP-C, IR R Bearing

11| 61500060030 1 1 1 1 B 47 Guard ring

12| 61800061014 1 1 1 1 B ke SO Pulley

13 | 90003871250 3 3 3 3 M8-8 DIN00934 [ IS FAIREE Hexagon nut(I)

14 | 90003932030 3 3 3 3 A8-FST-A,C DIN00137 | JE 544 Spring washer

15| 90003802419 3 3 3 3 MiNo5933: BAC AViiba s Hexagon bolt

16 | 61800060161 1 1 1 1 P XUEE SRR Guard ring

17 | 81500060300 1 1 1 1 BRI 5 A XU Fan, viscous clutch
18 | 90003802424 6 6 6 6 MB%3055 8-AL AVIES Hexagon bolt

19 | 90003888451 6 6 6 6 VM8-8A,C IN00980 I U7 A X MR B Hexagon lock nut(1l)
20 | 61800060157 1 1 1 1 IRV Shaped hose
21 | 90003989308 2 2 2 2 44/60-A3CN05074 A R i Hose clip
22 | 90003800467 8 8 8 8 N aviiPY v Hexagon bolt
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WHIZ% COOLING SYSTEM

SepLR (P80

¥ K Typ Stk A& b H S 4 R e S 4 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
23 | 90003901409 2 2 2 2 8M6 x 12—ST DIN00007 | [RIAE4Y Pin
24 | 61800061007 1 1 1 1 Y& 587 Water pump
25 | 90003802672 1 1 1 1 Q150B1290 AV BN Yis Hexagon bolt
26 | 61800061011 1 1 1 1 b Bracket
27 | 61560060069 1 1 1 1 gk B A S Tension pulley
28 | 81500060228 2 2 2 2 Vi) L V belt
61200090187 2 2 2 2 V)i V belt
29 | 61800040079 2 2 2 2 AF2-0.5-N05091 o Shim
30 | 61800060172 2 2 2 2 TR Thermostat
31 | 680340065 2 2 2 2 60 x 4~-DR100N05040 | % £} Seal ring
32| 90003802538 2 2 2 2 Mi0s39-8-8-AC AYiiba . Bolt

17
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ML ZRFAHHIEFEE OIL PUMP AND OIL FILTER

SepLR (P80

¥ K Typ Stk A& b H S 4 R e S 4 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 61800070051 1 1 1 1 AR UEAT BN Prefilter

2 614070055 1 1 1 1 GIRGIERS Y5 Gasket

3 | 61800070024 1 1 1 1 Wi Idler gear

4 | 6140756 1 1 1 1 rh ] A AR Axle

5 614070155 1 1 1 1 BoEalE] O-ring

6 | 6140749 1 1 1 1 H ] i ] Ring

7 614070078 1 1 1 1 o Joint

8 90003800551 1 1 1 1 M10 x 55 DIN00933 VaYiib. Y i Screw

9 | 90003802527 1 1 1 1 M10 x 30 DIN00933 AV BN Yis Scfew

10 | 90003802578 1 1 1 1 M10 x 95 DIN00933 7SSk 8 Screw

11 | 90003802523 2 2 2 2 M10 x 25 DIN00933 AV YEa Screw

12| 90003931122 2 2 2 2 D10 DINI27 B Spring washer

13| 90003934235 1 1 1 1 47 x 1.75 DW00472 GRS WA ER e Circlip

14 | 90003311410 2 2 2 2 6303 DIN625 [ Bk 7 Ball bearing

15| 61800071010 1 1 1 1 GIRESYSY 0il pump

16 | 61000070005 2 2 2 2 Tie e ML s B Filter

17 | 61800010113 1 1 1 1 BLIHY 280 B 0il radiator

18 | 8140010032 2 2 2 2 ] Seal ring

19 614070069 1 1 1 1 LA R Valve cone

20 | 614070068 1 1 1 1 B4 IR B Spring

21 | 900038624193 8 8 8 8 M8 x 16 DIN 912-8.8Zn | N7/ 3k B L 124 T Screw

22 | 90003932025 4 4 4 4 B8 DIN 137Zn IR s Spring washer

19
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WM ZRFAHHIESEE OIL PUMP AND OIL FILTER

SepLE (B0

s K= Typ Stk F A% b S 44 B B S 44 FR
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375 WD12.390| WD12.420

23 | 90003862443 2 2 2 2 M8 x 40 DIN 912-8.87n | A7~ f [l Sk 124 T Screw

24 | 90003862482 2 2 2 2 M8 x 90 DIN 912-8.87Zn | A7~ fi [l A Sk 124 T Screw

25 | 9000309086 1 1 1 1 A30 x 36 DIN 7603Cu | % £ 5] Gasket

26 | 614010051 1 1 1 1 DIN 7604-C-M10x 1  |12# Plug

27 | AZ1500070097 1 1 1 1 ESRHPEL SRR RN Control valve

28 | 61500070051 1 1 1 1 BLIT B i I e 2H 0il filter base
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ftim % FUEL INJECTION SYSTEM

SepLR (P80

5 K5 Typ Stk LA A 1 344 R e 44 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 | 612600080368 1 1 1 1 T R 2R A High pressure pipe
2 61560080172 5 5 5 5 TR Support bracket
3| 206012832910 4 4 4 4 T AViibA -3 Hexagon bolt
4 | 614080061 4 4 4 4 TRTH Clip, upper half
5 614080060 4 4 4 4 ErER Clip, upper half
6 | 90003871232 4 4 4 4 M6-8-A,C DIN00933 | T HU/ Ak Ight Hexagon nut(I)
7 | 612600080383 12 12 12 12 e kg Hexagon boht
8 | 61500080094A 6 6 6 6 B LA AR Clamp plate
9 612600080311 6 6 ARl En Y1 Injector
612600080730 6 6 ARl En Y Injector
10 | 609070080 6 6 6 6 B Seal pipe ring
11 | 614080082 6 6 6 6 ] Washer
12| 612600080688 12 12 12 12 A6 x 10-AL DINO7603 | & & 55 =1 8] Seal ring
13 | 61500080090 6 6 6 6 UL yES Hollow stud
14 | 90003962612 2 2 2 2 8-3 NIN07643 25 g Hollow screw
15| 90003098012 4 4 4 4 A& HEHE Seal ring
16 | 61800080064 1 1 1 1 PRI Pipe

23




24

WEICHAI

WD 1 2 /g\ ﬁlj 7%7'45]&2:{44: % WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

f#tim & FUEL INJECTION SYSTEM

G I L (RO TRCRTE S 4 B 93 4 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375 WD12.390 WD12.420

17 | 612600081231 1 ) P8500 5 i % High—pressure oil pump
612600082231 | ¢ ATE—Fh [EAr] e Fuel pump
612600087231 1 ) P85007 i % High-pressure oil pump
612600081232 1 ) P85007= i % High—pressure oil pump
612600082232 1 ¢ AR T Fuel pump
612600087232 1 ) P8500 5 i1 52 High-pressure oil pump
612600081226 1 ) P85007= iM% High—pressure oil pump
612600082226 1 ¢ AR [EArT e Fuel pump
612600087226 1 ) P85007= i % High—pressure oil pump
612600081233 1 ) P85007= i % High—pressure oil pump
612600082233 1 } T3 —Ff T Fuel pump
612600087233 1 ) P8500 75 i 4% High—pressure oil pump

18 | 90003800323 2 2 2 2 MRS 8L VPN (i Hexagon bolt

19| 206012890098 2 2 2 2 M1 d55 884 NSk IR Hexagon bolt

20 | 90003888452 4 4 4 4 Ui I A 4437 fa BRI EE | Hexagon lock nut(IT)

21| 90003930271 10 10 10 10 BlpapRHV-AC T Flat washer

22| 90003813537 4 4 4 4 10 X525 5 8-AC B B2 Stud

23 | 612600080675 1 1 1 1 it Gear
61800080034 1 1 1 1 e Gear

24 | 90003120088 1 1 1 1 169 x 3-DR150 N05040 | % % & Seal ring

25 | 61800080015 1 1 1 1 WA 22 Flange, injection pump

26 | 61800080039 1 1 1 1 e Bracket




WDI12 %\ ﬁu%ifﬁmz\?’ﬁ:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

#im & FUEL INJECTION SYSTEM

SepLR (P80

5 K5 Typ Stk LA A 1 344 R e 44 FR

Pos. Teile.Number WD12336WD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

27 61800080040 1 1 1 1 FHR Angle bracket

28 | 90003871305 7 7 7 7 M10-8-A.C DIN0934 | T B/ ffigh) Hexagon nut(I)

29 | 61560080174 1 1 1 1 =23 Clip

30 | 90003813527 3 3 3 3 e e Stud

31| 90003802523 4 4 4 4 583758 AC AviiPS e Hexagon bolt

32 | 90003098010 8 8 8 8 A10 x 13.5-Cu DINO7603 | %5} £ & Seal ring

33 | 61560070012A 1 1 1 1 R RliirRik=9SY5Y Oil inlet pipe

34 | 90003962607 1 1 1 1 6-3 DIN7643 23 DB Hollow screw

35 | 612600080733 1 1 1 1 EINIEESSYIY Return pipe

36 | 90003802627 2 2 2 2 N TR AYbN Hexagon bolt

37 | 61800080041 1 1 1 1 FEHRAA 14 Bracket

38 | 90003802519 2 2 2 2 MI0%3335-8-AL NSk Ig R Hexagon bolt

39 | 90003559844 1 1 1 1 CL10-A-ST DIN02353 | -RE&X4 kL Pipe joint

40 | 90003962607 1 1 1 1 25D Hollow screw

41 | 61800080062 1 1 1 1 PRI Fuel pipe

42 | 90003098015 2 2 2 2 A14 x 20-Gu DINO7603 | 25 %44 ] Seal ring

43 | 206783400106 3 3 3 3 10DIN07643 25 R Hollow screw

44 | 614080295 1 1 PRIMIETE v LU Fuel filter
614080295A 1 1 PRIMIETE v S Fuel filter

45 | 61800080061 1 1 1 1 PRI Fuel pipe

46 | 61500080171 6 6 6 6 B Seal ring

25
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EHl3EE GENERATOR STARTER




WDlZ%ﬁu%ifﬁmg1¢ﬂﬂ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

E#l3<E GENERATOR STARTER

SepLR (P80

¥ K Typ Sik. A& b H S 4 R e S 4 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 614090067 1 1 1 1 IK IR T Temperature sensor

2 612600090293 1 1 1 1 AL Starter

3 AZ1500098058 1 1 1 1 L HLAL Altermater

4 61500090051 1 1 1 1 JE AL s Oil presssure sensor

5 61200060184 1 1 1 1 Fir S g Screw

6 612600090292 1 1 1 1 HrE Distance piece

7 61800090022 2 2 2 2 =R V-belt

8 614090050 1 1 1 1 10 x 1275 By Connecting terminal

9 | 90003098010 1 1 1 1 A18 x 22 DIN7603 B Sealing ring

10 | 90003800571 1 1 1 1 M10 x 80 D00931.8.8 | /N Ak Screw

11 | 90003802557 1 1 1 1 M10 x 65 DIN00931 AV YEa Screw

12 | 90003802523 1 1 1 1 M10 x 25 D00933 aViiPS: YEs Screw

13 | 90003871305 2 2 2 2 M10 DIN9348 [ B FA IR Nut(I)

14 | 90003935125 2 2 2 2 11 DIN1441 T JE Gasket

15| 90003932024 1 1 1 1 A8 DIN137 BIE s Spring washer

16 | 90003098014 1 1 1 1 M14 x 18 DIN7603 B JE Gasket
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WEICHAI

NIETRIAE T E S FUEL INJECTION SYSTEM

Fe M B L (RO B A b S 4 B 934
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 AZ1500090132 1 1 1 1 R I Temperature sensor
2 61200090163 1 1 1 1 CER A Solenoid valve
3 | 61200090162 1 1 1 1 KA T RS Flamespark plug
4 | AZ1500080154 2 2 2 2 SUIKEFSYI Fuel pipe
5 | AZ1500080159 1 1 1 1 PRI B Fuel pipe
6 81560080212 1 1 1 1 23 A Hollow screw
7 90003962607 2 2 2 2 A4DIN 7623-6S-A3C | 25084 Hollow screw
8 90003962621 1 1 1 1 X MERE Hollow screw
9 609E110070 1 1 1 1 5P Y Connection screw
10 | 79000770116 1 1 1 1 JEHZPS Flat plug
11| 81560080327 2 2 2 2 g Pipe
12| 99014280016 2 2 2 2 W Sleeve
13 | 99012360441 1 1 1 1 i) 3 Angle bracket
14 | 90003802415 1 1 1 1 VavibN. s Hex. head screw
15| 90003932023 1 1 1 1 BB s Spring washer
16 | 90003930261 1 1 1 1 A8.4 00125A3C -4 Washer
17 90003802307 2 2 2 2 YaVibS Yo Hex.head screw
18 | 90003559516 4 4 4 4 B IR Union nut
19 | 90003559506 2 2 2 2 IR RS Union nut
20 | 90003559462 2 2 2 2 REA W LA Adaptor
21 | 90003559561 4 4 4 4 RE Taper bush
22 | 90003559557 2 2 2 2 £ Taper bush
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WDI12 R FLEipLEE

14:}]}]‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

NiaT#FREN RS FUEL INJECTION SYSTEM

SepLE (B0

5 K5 Typ Sik. FL A B 1 o 344 R L 44 FR
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375| WD12.390 WD12.420

23 | 90003931082 2 2 2 2 B6 D0O127-A3C B Spring lock washer

24 | 90003098029 2 2 2 2 hiEE Sealing ring

25 | 90003098010 7 7 7 7 whiEE Sealing ring

26 | 90003098010 1 1 1 1 B Sealing ring

27 | 90003098015 1 1 1 1 B Sealing ring

28 | 90003171697 4 4 4 4 A5 x 180 B5199 iy SR Lie Fastener

29 | AZI500080155 1 1 1 1 PRI Hose
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HHESE(—) AIR INTAKE EXHAUST MANIFOLD( 1)

WEICHAI

b

Qs
iy

—
£

(623
)

0

31




32

WEICHAI

WD12 /% ﬁu%?m *ﬂ-«i’iﬁ': ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

HHESE(—) AIR INTAKE EXHAUST MANIFOLD( 1)

B H 8 LR (RO LA 17 o 1 4 934 B
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375|WD12.390 WD12.420
1 61800110043 1 1 1 1 iR 9595% 0Oil pepe
2 612600116924 1 1 1 1 1 [N JEE IR R Ay Turbocharger
612600118924 1 1 1 1 J = A T e Turbocharger
3 612600111290 1 1 1 1 ATHEBEE Exhaust manifold
4 61260110162 4 4 4 4 HERE BB R Set of discs
5 61560110242 6 6 6 6 HEE A Joint
6 612600110855 1 1 1 1 JEHFREE Exhaust manifold
7 61560110104 11 11 11 11 HEAE B AR A Screw
8 61560110105 1 1 1 1 HEAE K AR A Screw
9 81560110152 1 1 1 1 HEIMAE I 2 Joint
10 | 61800110041 1 1 1 1 4 e A Pipe
11| 612600110871 1 1 1 1 IR Plate
12 | 188250083 2 2 2 2 H Al Circlip
13 | 81560110187 6 6 6 6 WK BRAE Stud
14 | 609E110050 1 1 1 1 MR Joint
15| 61260110048 1 1 1 1 AL 2L Joint
16 | 61560110210 1 1 1 1 T PR A 25 B R Joint
17 | 61460070014 2 2 2 2 [m] A R AL Screw
18 | 61560110225 1 1 1 1 14 Fe 25 [m 7 HH R R s Hose
19 | 609090003 1 1 1 1 e el Washer
20 | 90003862428 2 2 2 2 M8 x 25 DIN912 7S A R SR T Screw
21 | 90003559513 2 2 2 2 AL12 D03871 B IR R Ring




WDlZ%ﬁU%?EﬁmE’gﬁ:ﬂﬂ‘ WDI12 SERIES DIESEL ENGINE PARTS CATALOGUE WEICHAI
HHESE(—) AIR INTAKE EXHAUST MANIFOLD( | )
By T ¥ o N
FEOH B L (RO B A b S 4 B 934
Pos. Teile.Number DIN/Fremdfabr.Nr. D inati Desienati
WD12.336/WD12.375| WD12.390[WD12.420 remEbE AT enomination esignation

22 | 90003888470 6 6 6 6 2RI G RSB IRE  Nut

23 | 90003559563 2 2 2 2 s Ring

24 | 90003989340 2 2 2 2 22/29 N05074 A R il Clamp
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HHESE(Z) AIR INTAKE EXHAUST MANIFOLD(2)
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WDlZ%ﬁu%ifﬁmg’ﬁ:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

HHERE(Z) AIR INTAKE EXHAUST MANIFOLD(2)

2
Teile.Number

SepLR (P80

Typ

Stk.

WD12.336

WD12.375

WD12.390

WD12.420

ALK B i

DIN/Fremdfabr.Nr.

34 R

Denomination

e N

Designation

612600110874

1

1

1

1

Fe AL

Funnel

612600116924

PRI FEIE s

Turboeharger

612600118924

} {Lﬁgﬁ

PRI s

Turbocharger

612600112257

PEAE BN

Air intake manifold

614110064

PEE IR

Hexagon bolt

90003800497

M8 x 160 DIN931

Nk IE

Screw

61800110045

IR

Connecting pipe

190320035

T

Gasket

81560110220

B

Hose

612600110001

CER=I

Pipe

61500110024

PEE RS

Joint

90003962014

AM10 x 1DIN7604

NHASKIRIE

Hex. head screw plug

90003098010

A10 x 13.5 DIN7603

wEHE

Sealing ring

61560110226

g T

Clamp

90003800465

M8 x 80 DIN931

AVl Yo

Screw

90003989318

105~127

B i

Clamp

89200530051

B

Hose

90003980585

N | =[N AN | === === = [N =]=]—=

N =N A= == === =N D= =]—=

DN = [ DN N | == = O\ == | = = DN = | = | =

DN = [ DN N | === O\ == == N = = =

77~95

B R A

Clamp

WEICHAI
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=E#l AIR COMPRESSOR

61800010187

14

61800060149
61800010109

11
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WEICHAI

=JE¥l AIR COMPRESSOR

SepLR (P80

5 K5 Typ Stk LA A 1 344 R e 44 FR
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 61800130043 1 1 1 1 75 RAL Air compressor

2 30800010003 1 1 1 1 % $ Seal ring

3 | 61800130044 1 1 1 1 T S Oil pipe assembly

4 | 612600130013 1 1 1 1 B Rubber hose

5 | 61800130010 1 1 1 1 R %S Gear

6 | 61800130047 1 1 1 1 iy Gasket

7 | 61800130034 1 1 1 1 RS Hydraulic pump

8 | 99100270120 4 4 4 4 Bogsk Hose joint

9 | 99100360161 2 2 2 2 SR e SN Special shaped connection

10 | 612600130014 1 1 1 1 B Rubber hose

11 | 61800130046 1 1 1 1 ke Gear

12| 90003962607 2 2 2 2 6-3 DIN07643 25 R Hollow screw

13 | 90003098010 4 4 4 4 A10 x 13.5-Cu DINO7603 | 2% £ JE] Seal ring

14 | 90003989300 4 4 4 4 13/16-A,CN05074 B R Clip

15 | 90003098026 2 2 2 2 A22 x 27-Cu DINO7603 | %4} &l Seal ring

16 | 90003962627 3 3 3 3 12-3DN07643 RN Y Hollow screw

17 | 90003098016 8 8 8 8 A16 x 20—Cu DINO7603 | 2% £ #[#] Seal ring

37




38

WEICHAI

WDl 2/%?”71%%‘”;9 m'}f\’ﬁ:ﬂﬂ‘ ‘WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

JHJEE OIL PAN
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jfifEs= OIL PAN

Fe M B L (RO B A b S 4 B 934
Pos. Teile.Number WD12336IWD12.375 WD12.390/WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 614150004 1 1 1 1 oS! Seal
2 | 61800150015 1 1 1 1 TR B Oil pan
3 | 614150046 12 12 12 12 TR FEHIER Retainer
4 | 90003960261 12 12 12 12 A8.4 DINI25-SFA3C | P& Washer
5 | 90003802442 12 12 12 12 B8 x 40 D00933 AV YEa Hex.head screw
6 | 612600150106 1 1 1 1 W} Gasket
7 | 612600150108 1 1 1 1 T PR IR IE Screw plug
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